[llustrated Parts List

MODEL
47

| | McCULLOCH CHAIN SAW
- (719934 A7-46,800 Oct. 1955Q®)

McCULLOCH MOTORS CORPORATION
6101 West Century Blvd., Los Angeles 45, Calif.

T ‘71

ILLUSTRATIONS Bl e

Pa'g& Ao :r '

. gy S

Figure 1, Model 47 Chain Saw . ......ovueenonssisonvnrane ciiin, 2 AR
Figure 2. Ignition System, Flywheel, Crankcase Cover a.nd : A e
RORARN- VALV [l o e e e e e b e ST 4 e el

Figure 3. Cylinder, Piston and Gear Case ............ R 6 R
Figure 4. Crankcase Assembly ...........coievuuinnns ey N e L
Fleure o, Fuel Fank .o 0ol ol il ey e e 10 Tgh ey
Figure 6. Pull Starter and Clutch Assembly.......c.o0vovun.. skt EBESTO R
Figure 7. Adjusting Lockplate, Blade and Chains ............... o RS R 2k
Figure 8. Carburetor Diaphragm Chamber ..............0.0.un.. 16 a“‘i
Lapl of Accessorieni. . i o irum ar o o il ve 5o A 17 g
Figure 9. Plunge Bow Saw ASSemMDIY ...eoveevrennnnesasnneneae. 18 g
Figure 10, Bow Saw Assembly S A e g sl ST 20 i

The following pages contain afn 111u5trate:1

parts list for the Model 47 Chain Saw.___-._
Due to small differences between saws, it . :
is important that the Serial Number of ynur

> saw be included whenever spare parts are
NOTE: A complete parts price ' ordered. This will assure receiving the
list is available upon request. . proper parts frnm ;gmy:g dealer. -

u'l-ﬂ:'-



e T p 1 2 A=k _ '. S Fe
* L - | i - . L -;J . . .
) . - S ; : X i
| = i e L J e
la= o



FIGURE 1. MODEL 47 CHAIN SAW

Index Part
No. Number Nomenclature
1 102130 Screw - Hex hd 1/4-20x 2=1/20n. 1g .i.ivo . oid i diiom. -
2 101143 Nut - Hex 14220 . v s csd s L e Bt v e
3 28098 FPAME < BaW s it b o v din vy nsivisn nos vone e s e R
4 101993 Serew-Rdhd 10-24 x 1-1T/2 0 lg . ... oo iviinaanamns
5 101997 Serew - Rdhd 1/4-20 x1-3/4 Wnilp . ... . deeiacinesnsis
6 “ 101191 Nut = Hex 10-24 . . o, e~ ol ab s e
i 101326 Nt - Hex TO=24 . 0 e is vnie vae s wissii v Sata sk e S A
8 28316 A Fan Housing Assembly ....... I A s L
e 101913 ; CHp = SPTIRE i i s v srnvs e v e oriaa o
10 100004 ceWacher - PlaIn 1/8 40, ciw v e i e s R
11 28049 : Spring - Ignition switch ........ i e s o
12 28048 ; Shaft — Ignition gwitch ..ui.iive . iiin ol s N
13 101988 Screw - Fil hd mach 10-24 X 3/8in. 1g «...covvnenvennnn.
14 101194 Lockwasher = Mo, 10 ..ol sl daramioniovi i b ra s e s,
15 19007 Guartd: - Sawdiust ..ol el e e R s
16 101988 Screw - Filhd mach 10-24 x3/8in. lg.....c.vcveecnnan.
17 100003 Washer - Plain No. 10 (..l la s iaceai ey
18 101191 Bat = Hex 10=84 . .. s et e s s o e
19 102024 Screw - Hex hd 1/4-20 x3-3/4in. 1g .......... e e
20 28543 Muffler Assembly - Exhaust ..........c.ciiiiieiiininnn.
21 28501 Gabkeh. = FEEBAMBE /0 . vrlins s e drisie s e i ]
22 28225 Shroud = Cylinder .. csoti it dneeinias vicgns
23 19696 Cover. - SPaAT DINE ..o ihvsees van s viesae piadiniay atet) o
24 28222 A JACREt = CHHRAET ... os diirse on s ha by el St SR :
25 19792 Precleaner Body and Air Filter and Rod Assembly ........
26 19788 - . Body Assembly - Carburetor precleaner ............
27 19791 . Air Filter and Rod Assembly ......civvuveciersnsesas
28 19483 A : . Air Filter Assembly .......... e e T
29 19793 : : Rodi="Alr filter . ... o8 e .l ool Ty iy e e
30 101191 : ; Nut - Hexagon 10-24 ..,.......... 80 iisaiannnes
31 19510A ' Lo aEetner - ATRRIeTr . c.0e0anivas s sne v itioee |
32 19649 Hnse - Fuel delivery(black) ................ ST e L T
33 19848 Hose - Fuel return (silver) ........ e b LEEL
34 100082 - Screw - Rd hd drive ......... PRI y e SR
35 19235 Namie Plate ol e s o s el e v s v v ilen i A N e _
REFERENCED ITEMS
36 No Number Pull Starter and Clutch Assembly {Bﬂgé figure 6)
37 No Number Fuel Tank (See figure 5)
38 No Number  Ignition System, Flywheel, Crankcase Cover and Rﬂtarj,r
Valve (See figure 2)
39 No Number  Cylinder, Piston and Gear Case (See figure 3)
40 ~No Number . Crankcase Assembly (See figure 4)
41 ~ No Number Adjusting Lockplate,Blade and Chains(See flgure 7).

42 No Number Carburetor Dmphragm Cham’uer (See figure 8)



i



LA P N
FIGURE 2. IGNITION SYSTEM, FLYWHEEL,
CRANKCASE COVER AND ROTARY VALVE |
Index Part Units
No. Number Nomenclature Per Assy
1 19521 Nut = BpeCial s vl e sy i i e e 1
2 101270 Washer = 8pecial TA18: . iiciiniossvirnsvnsbisne i 1
3 28345 Fiywheol ABERIDNL .05 50 o v a s 686500 anbeane Brssais 1
4 100189 Key =Fiywheel to erankshall - ;. iscsianiven taites 1
5 102760 Screw - Hex hd mach 10-24 x 1-in. 1g . ... ...00uvuvuns 4
6 102290 Screw - Hex hd mach 10-24 x 1-1/8in. Ig .......... S 2
T 102289 Screw -~ Hex hd mach 10-24 x 3/41in Ig .. ccoievneaites 1
8 28052 TOCKDIALE | . o5 a'ts's sos il pe s isalis S vvis 455 e b R b 4
o 100002 Washer - Plain No. 10, . 0 . 2 st i oo+ o000 a8 b n it 2
10 28115 EOVET - VeIlUPrT . ivicasivcessitessssossitvisiiass 5 1
11 28116 GRAKEL ~ VONDUXrTI COVOL . v oiimimns = iiuiasys s st mu gt 1
12 101965 Screw - Filhd mach 10-24 x T/8 in, 1g ....o0vrvunone. 2
13 19454 A CoVEr = Breaker .\ civviavaivinssisvrsniy ri sl 1
d4 > 19088A Gaskel -~ Breaker Ve . . i cer s v e et e LR 1
15 100696 Screw - Filhd mach 8-32 X 5/8 in. 1€ ... corvesvevcns 1
16 100459 LOCEWRANOT = MO, 8 -, .00 neiiannasssasiiasaiii et 1
17 100080 Washer =~ Plain Nov 8 ot inalieide s tine s itan s me n 1
18 101207 Screw - Rd hd mach 6-32x 1/4in. 18 . viiivichoneess 1
1892 100075 COROENBET. . o o o000 5000 50t lnbrme bin S e SR 1
~20 24626 HCTPEW = BEOBNTIC .t icsivsnssionssorinn i ti=Tica 1
21 100003 Washer = Plain No. 10. . catrasss’s sialiis e s aeba chmy 3
22 100007 Washer - Plain 6/16 1n. | ......ccnaneiisensse e 1
23 101326 Ut = HeX 10224 7 .. i essnids iy ety dibis bedtan 3
C%g? 19894 Breakor ABSRIODLY .. ...v s ssisrin vib s en e s hien s Eaa 1 £
5 100768 Wire Assembly - Breakertocoil .............cocn.... 1 3 'j.'.
26 19087 Pusth' Rod - Breaker arm i./iis .. fgeis cssorsvsono 1 s
27 102128 Screw - Hex hd cap, 1/4-20 x 1 IRV R T R iy L
28 36306 LOCEDIAtE | s ttlics o v b SRR v s e e e e e e, e 1 i T
/28078 Cover Assembly - CrankCase - . ...ovuvesesnnssnnnn ... 1 i
29 83 Gromet = Rubber ... .. . ca0 0 oien sace i ib o 1 7 Ae
300 101304 Oil Sedl - CrankcoRBe . v.:i:ssivesnsionsss o ] LS
AL 102445 Bedaring - NEBRIR | . 0. .ol binh ces s ess i o 2 A
28062 Cover and Bushing Assembly - Crankcase..... e R R
32 28565 BUBHING -~ Pushelod . .ol v s i sl sia v S o hell
33 102217 [y LT R e e R L S SR e e T i
& 28640 y PIate ~WBar, ., .. 0 v s o e R e A ¥
35 24321 Washer - R N e ~  wwbs v o oo B PRI N ans
36 28092 Washer - Blt bon ot ivaesss s mra PP S 1
37 28066 Protector < CraftlCuaal 6., b iee i il s e s L E
38 28079 Gasket - Crankeabe COVOY . . c.is o awbisi soies s ss v baesh IR
39 101214 Washer - Rotary valve .......... 0000 PR Sl s A =3
40~ 28103 Rotary Valve Assembly - Speed control ............... e S
41 11032 ~ Thrust Spring - Rotary valve ............. R .1 AR
42 ' BpArK-PIug = (14 mmm) GG Ll ed il oo o S RO TR A1
43 - 101207 Screw - Rd hd mach 6-32 x 1/4 in. lg T3 b s
44 101969 Screw -~ Fil hd mach 10-24 x 1-1/2 in. 1g.. ... ..... a7
45 101970 Screw - Fil hd mach 10-24 x 2 in. 13-5’3‘”%........,..'.. 42
46 102189 Washer =~ DIMin e olithaii oo v cvaps s siis s o1 45 bl = Eis's (B
47 19405 Bridoe ~ GOl e s sssiins P R £ g S P
19033A Coil and Lamination ﬂsaemhly PR R S 5 ¥ St
48 36307 . Cover - Spark plug and connector assembly ....... R &5
49 102555 : Cover = Spark plug ... ceeibiissoh taiamts eveis e e
50 1“2556 ' Spring - Connector ....... rrarean . 08 ah e 4 : 1 .
51 19593 A s GRS e R e s Oy o RPN S e S
52 - 19032 Lamination Assembly ..... i ate SR, o L o e A A¥ o
53 19034 Retainer - Coil ........... s 2 e e L
54 18409A Becal &L::..55 e i Har 5 T i P "x,s‘-'-;'-
55 102839 Wire - Spark plug ......... AR P BN Tl TR s T
56 101191 Nut - Hex 10-24 ....... S U FRRRT AT o R o
57 23053 R‘Etalnﬁr Hllt i T R e R e e PO AN A, I -_.5-_--~ P I: iy
. b | =2 ; 4-!_,_._ IV ',_-'__ b :t"'_l_F'_"j_""" __‘_— ' - S Py



b

i,

Y s

r Piston and Gear Case

2\ -,_g.-—_ .'_.:_ ] ..lr
il ¥ S W :.’.?u:u i TN

g
g

o

gL —ETHTh s i
o e

i T4 vy

_? o

i - rat

i

T i

Figure 3. Cylinde

o ’ :I-.Illl-:i.:...




FIGURE 3. CYLINDER, PISTON AND GEAR CASE

Index Part ~ Units
No. Number Nomenclature Per Assy
1 101885 Screw - Hex hdcap, 1/4-28 x7/8in. Ig ...covvivennernns 4
2 28341A LacERIate . . il JEL TS - IR e MR T e v 2
3 100640 Nut = Belf locking 1/4=28% . ciciimmaaisseiviss denipas 3
4 18556 A Retainer = Nuk (4T BRADBY . ot vt oo o ooon sien et 2
(5~ 19021 Cylinder ASsemibly: i oiles s i cirisinhivassssnsohbag ¢ 1
6 19026 Gasket -~ CYHNAer. s s i e vavvenvannssieispss ssenane 1
L é%z;? P S ON A SBOMIIIY: oo ve v ale bdn e e o o pm ims sbate O A A e Y 1
& 19002A o PIEON - iyt e G e Order No. 19931
* 3 102234 . Ring - Pision .....covvresercncnavornnees g MM 3
9 | 24336 3 Ring' - Retaining ..csvcecscencrsnserssssnassnnnrsa 2
A0 - 19018 Pin = PIStOn ....coiivineiaraiancansnnrserasssscrnrsnes 1
g1 2 - 19016 Connecting Rod ASSembly .. L evrsnnssscasaiaessdinnsin : 1
T Eaeey 101205 . Screw - Sockethd 10-32 x3/4in. Ig ..cvvuvurnnnvnes 2
13 101035 5 Roller —Needle: .. coeucecesinsisissnen s eoneAanis 15
14 19822 : Cage Assembly - Needle roller (three pieces)........ 1
f:ﬁﬁ":?f 19535 ; Bushing - Comnnecting rod .....iccivavisverarsnness 1
‘16 19015 . "Rod - Connecting (two pieces) ......ceececvusssosnns 1
17 102101 Screw - Hex hd mach 10-24 x7/8in. 12 ...ccvivnevinacns 3
18 28051 e T o e e e S e R S e R e L ESE S 1
19 102291 Screw - Hexhdmach 10-24 x1in. 1g «...cnnereeveronans 10
20 102320 Screw - Hex hd mach 10-24 x2-1/2in. Ig ... cccvivinsnen 3
21 100002 Washer s RIaIin NO. 10, .. .o vcccashcnmassnnasennssipohans 13
22 100289 7 TE 1) D gt L2 1 N SIS oo A et i e |
23 101326 Nut = Sellgeking 10-24 ..o cvisnasisidnae visies inis eons 15
24 28053 Retainer = Nut (No. 10 ¢“U’’ shaped)........ s e e 2
25 28046A - Gear Case AsSembly ... iivecaasansnsossnessnseaionans 1
26 101190 P PRe B/ 21 NP s o vt oiias vos sin iy T 1
270 28026 .,  Screen and Cap Assembly - Oilfiller .............. : i b
28 28032 . . Filler Cap and Gasket Assembly................ s SR
29 101148 S .o Gasket - SO pipg Tl e e, 1 o
30 28038 : ; et OILFiller i i e e sas e s ey 1 -
31 28027 . . 'Bereen Assembly ........ HEE SN G e T = g
32 28056 i oo Chain ASSEmbIY . i s v i s s s sie e S 1 el
33 101991 : Screw - Filhd 10-24 x1/2in. 18 . ccvceiinnranncnas 4
34 101194 . Taeiewasher i 0k et R L =g e
35 28074 : Face PIate ... .l et Sy e i & &4
36 19857 e WINOOW v s e R S N R e s s e Ay 1
3T % 102098 o Packing =‘Q bINg. o 0 e ire s snr ey E
38 28022 . Hose Assembly = Oil .....cooveereaeseesccnrancsns (s
39 19132 : o eI e e S e N e & AT A e e i 1 17
40 28007 e s e e e e s L ,f
41 24055A o QI PUmMp-ABEEMbIY i eh e e aeigiEe i e o S
42 24120 . .o dGasket —d0N] PHEGD: ;< o S nae e et e 1 /u% =
43 28017B i CGEATICRASE i siain v e n a e A s o lh eina n e A S leee g
44 28120 Gasket - Gear CABE . it intrasrtes B v s Tnha s S5 e S e
Q@i 19523 Pressure Tube Assembly - Fuel pump .......cceeceacen 2l
46 19286 o Washer = Cobndersumle: - ot o ol i s s e i [ L
47 19285 s Beal = PUulmD PreSSUTe UL . b des s s o sonin ew s dien st dny b e =
48 19287 . oo Bpring - Pressure e e i cas s anvineeoabgr £l
49 19258 - Tube - Fuel pump PreSSUl. .. ccvananeseas Pt - ; 1 i
50 101988 Screw - Fil hd mach 10-24 x 3/8in. 1g ..... FpsE e e A 2 i
51 101194 Lockwagher = No. 10 . ol o he v o > olaiics s bisn i 2 £
52 19250 Detent = Main jet 1eVer..coeencecesssssns Py ool |
53 19361 Main Telf AsSembly. . i i ss o s nid s el e
54 18368 . Lever Assembly - Main jet ......iciiiiirirnsnranianens fosdy s A
55 19367 Spring - Main jet needle ... icciiiiiiaiiatesiianeneen LA AR
*Qversize piston and piston rings available upon request. Sizeg: .010 in. - .020 in. - .030 in. 3

2






FIGURE 4. CRANKCASE ASSEMBLY
Index Part Units
No, Number Nomenclature Per Assy
1 100682 Witk - Hex Bid6-28 0 e s T i s rata e sateins 2
2 100007 Washer = Plain 5/AI6. o vrs cvw wimis cinws wanabas siviaa osaias 1
3 101977 Screw - Filhd mach 1/4-20 X 3/4 in. 1€...00venssnnneses 2
& 101143 Nub:=Hex T78-20 30 v i a vy s vt e 2
5 19752 < R R S M o e B 1
6 102101 gerew =Hex hd 1028 xT/Bin. 18 i iiiyihibirinssins 3
7 28052 TOCRPIAtR o e L e Y e s e s e e e e A e T, 3
8 28003 A PLate ~ BNAE ST v n aie s wirta ma a4 e B e 1
9 101179 Nite- Hex jam T/IB=20 . o oo v s e 1
10 19733 Shroudl = Sprocket oulsSide v i v lonm s b s s s 1
11 Sprocket - (Order for type of chainused) ......cco0vuuun. 1
12 100236 hey 7 oprockelto shalt un s T i e e e 1
13 19278 <driwn 70 B T O A S 1 e R e e 1
14 100852 Screw -~ Flat hd 1024 X 1/2 in. 18+ n v oeeonervnnneesnns 3
-15 102395 Lockwasher =:CounterSunk: .. ...t e vie s e e sess 4
16 28040 Plate ~ Sprocket Dearing relaMel . ... cosnensiescrsmss:s 1
17 102084 Bearing = Ball i o e e A G e R e R e e R A e 1
18 28008 Shaft ASSembly = SProCKeL . .. .uww i snnes e st ey o 1
19 101794 FURE -~ Heliiing s o e R o e S 1
20 101376 3 Bearing = Ball oot vk v hies e e iieits e 1
21 28006A oy AESembly = I0ler vucn crneris s S TE b s s aan ek 1
22 28034 ERRUST Washer = BeyBl i s sii o s s fe s aats 1
23 28327 aleeve = Venhuri emall o i s i ceh GeToa s i v ol 1
24 19845 SREINE =S RIBETE | vk e s e e T 1
25 28326 Bleeve — Vel 1aroe -, vt s ciavvinvis raves s sinea s 1
26 19846 RIS = LArSe BIEOVE | cto. o e iyieaine e o e e 1
27 2808TA 12 T o M3 ) ¢ s R e e e 1
28 101072 Screw -~ Oval hd mach 10-24 X 3/4 in. 18 cvvurvrvvnsanens 1 :
29 101060 Screw - Oval hd mach 10-24 x1in. lg ......cccuvvunnn, 2 %
30 101191 Nut - Hex 10=-24 ,...... S B e e R ) A S S 2
31 28329 SereWesrlale o i v e el i e e 1
32 28331 a1k i oAt e ISR S o I, | Y S AR e o T sl 1
33 28330 Gasket ~ Idle SErewW ... .uvabe: davites e ner i sl ars o 1 .
34 100004 MWasher - Plain No, 10 .. it nvessasaiaadssun sie s 1 3
35 101426 i LYo T 1 1 RSP | N e i e e - s
36 28013 Oil Pump and Push Rod ASSembly .....covvvsvesevesass Lol 3
37 24584 Slgeves S Push rad. o0 el R e s ol e e e | :
38 24313 SN2 et BT e s i 0 1oy QU a PR S e e R R 3 .
39 100722 Mot R R D e T i e T e e e e e 1 e
(40 28014A Cover Assembly ~ AT THIEr . ... cedvisvooesrois et Lsginii e
41 100954 B KNoD-aaChing ol i it e 1 i
42 19288 Knobis Throftie stop shath . . iiv e v vas s s aeave iy S L0 ’
43 19289 L T R R e || R i | 1 3
44 100002 Waster = Piain No - 20, i i viehs s o sns v ios ihine 1w
45 19279 3§ TR b g e E N s o e T e e T M e 1
46 28057 pleeve-= el rad Uit a i el s el e St L) I
47 100684 Retamlng Ring - Crankshaft bearing (beveled) ........... 158
8 . 101173 Retaining Ring - Crankshaft bearing ......cvueevnevrnvenan. = 2
% 100683 Ball Bearing = Crantshinft . i e i babay sran s soss 1/
0~ 19025A CranBENall . S'scins iy iamees b nf sicaed s s s s e e : 1
51 28334 A Crankease’ Assembily Jisd o0 il b oGS e 1 .
52 19416A Koy -~ Saw'blade . Uos . vl el AR L = 1A
53 28118 Key - Throttle Shaft . .....c..ecee.. Bme o 4 1 it
54 19185 SPIRY = TPI0QeT | it s e s SR 1 peid
89 28067 ErIT oo ARREMIDIY . o Lol T G v e e s UL 12 AL
Gb° - 102939 Ban B A .. .. s S T - LT
57 102838 Pin - Idler gear shaft .. ... u0.vasess EOPESET P T ot
58 28041A Shilt: ~ Talepfmpee e oo 0, [ o on sl o 20 o il Bt s it
59 100297 Screw - Fil hd mach 10=24 x3/Bin.'1g ... 0 ivesrnss 1 L
60 100002 Washer -~ Plain No. 1000 ot at i i s i i % i ﬁ
: .o e T



FIGURE 4. CRANKCASE ASSEMBLY {CONT)

Index Part . Units
No. Number Nomenclature Per Assy
61 101191 ; Mut = Hex 10=24% .5 oo ses i ses s i e T e e e a's 1
62 197278 . Chain Guard - Crankcase ......... e N e T 1
63 102110 ; ) 20 g ptl] g 2 I I R e T R e 2
64 28054 ; P b i 6 1§ s e e e e e 1
85 *100590 Screw - Slotted hd 1/4-20x1/4in.1g. .....u.... ek 1
66 101191 Nt = e e o L e b S e e e 2

*This screw replaces Part No, 28054 when either bow saw or plunge bow attachment is used.

Y




FIGURE 5. FUEL TANK

Index Part Units
No. Number Nomenclature Per Assy
199558 Euel Tank AsSsemblY o oaviivannncassisinies ianesigisas s 1
1 19957A Top - Fuel tank (includes gasket, attaching screws and
BULS) i s e e e 1
2 199588 Bottom - Fuel tank (includes gasket, attaching screws,
nuts and fuel pick-up assembly) ...ccvvss0aas 1
3 28265 : Pick-up Assembly = Fuel.......cco000es P o 1
4 101385 Screw - Oval hd mach 10-24 X 7/8in. 1g ..v.vevecanns 2
5) 100243 Screw - Fil hd mach 10-24 x 5/8in. 18 ....ovvevunnns /b §
6 101991 Screw - Fil hd mach 10-24 x 1/2in. 1 ...vvvrivnnsnnn 3
T 100240 Lockwasher - Spring No. 10 light .. ....vreernernees 14
8 19685A Gasket - Fuel tank (for replacement only) ....cceeues. 1
9 28091 Filtor = Mokl ol s angii v sl et s vles s e dse 1
10 101143 Nut - Hex self loekdne L /8820 . . e e e s T 4
11 101326 Nut = Hex self locking 1028 = i i i i s snnsnannsnn 1
12 28053 Betainer -~ Nl .o o e e e i i e s s A e 1
13 19701A Fuel Cap and Gasket Assembly . .oveveccacecnnnsrnnnsacns 1
14 102816 Screw ~Rd hd 10-24 X 3/8 in. Ig vvvvvivnesornesansns 1
15 19915 Washer - Fuel Ccap ain. c ot i as s rcans in wa s sk s aioie s 1
16 101161 A i o R T e R e e 1
17 18191A Retainer - Fuelecap ...c.ceese Fiie g AT PO R (T 1
18 19916 Pigc = Fuel Caprl s i oo vivonn e e e we 1
19 19928 Disc - Fuelcap ...... e g AT R R R S 1
20 19918 CaAD = FUBL .. cvostovinniithssatntosssnnsiioesssnsiis 1
21 101348 I RINE = PUeliCami . oo s o s v S e 1
22 101992 Screw Rd hd'mach 10-24 x 7/B inilf . o.. s svannebon aer:
23 100240 Lockwasher - Spring No. 10 light .....ccovvveervnvenenas 2
_ 19397A Primer Assembly (withgasket)....cvevivirciarncecnnnn. : 1
25 19396 A BAEket = PRIET it i vaicsibisabess i SR 1
26 ~ 19961 . Primer Assembly ....... ke e R 1 5
27 19970 ; Button - Primer AP P RN o7 R A =l 1 i
28 19969 - . g BELS PRIMET o s i e s s e s {5
29 19968 - e e i ORAl = PYIMeT ... i S e e D S St o 1 .
30 102523 : oins Washer = Speelal ol s i i ks s el 0 |
31 19967 : Packing — PrItbeTr o 30 v ovs vass o e T 1
32 19966 . ; Sleeta = WEIRBE v o, e e s s s sies R ST 1
33 24104 . ISR G o B0 T 0 e L MO R S 5 RO A T et 1
34 101258 . . 15 G Y e N e e S TR e e R R S L
2 19965 ¢ Plunger - Primer ............ Pl L s g S
36 11086 . Spring - Primer ..... TR S T A hagels
37 19962 Body Assembly = Primer .....c.oeiesenveacnnan 17l
38 102291 Screw Hex hd mach 10-24 x 1 in. lg ................... 4 "o i
39 28210 R TR T e IR TR e e R e 1 4{
40 28211 R o SRR TR e S ST i ¢ e
41 19660A Pump Assembly - Fuel ..... 7 T g Wi £ S e e 1 H
42 28599 RS o U N Ty D S S R IR R 1 & =
43 28574 S g T Tk i s SRR e e U e T R 1 e
44 19255 Gasket = Cover 1o body S Uit .. s i st s A o G |
- 45 19645A Retainer - Valve ....... AR R i i e e R Wemk =
46 19257 Valve - Fuel pump ...... A L e A SR 1
4[1 - 19651 | Body Assembly - Fuel pump ....cceevees L PR i 1
@_,, 4 Diaphragm Assembly ..... 005 S ie v e i e ek e ke s ety oy 1
49 13 ' el s Rl e e RO A e T S DR 2 S e 2 2
50 28351 ERaphrape w NMEeta) i L siowas siin e s s S 1



Figure 6. Pull Starter and Ci’li;tth-_ﬁssembly'



FIGURE 6. PULL STARTER AND CLUTCH ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
1 102320 Screw - Hex hd mach 10-24 x2-1/2in. 1lg ...........u... - 3
2 103124 Screw - Hexhd mach 10-24 x2in. 1g .....ccivnvivnnnnne 1
3 101194 LockRwanler = NO, W i os fines i suniaisse i sk 1
4 100002 Washer - Plain NO: 10 o v s siae ton e o ey 3
5 101974 Screw - Fil hd mach 10-24 x 1-1/2in. 1g .......covinuvsn 1
6 101326 Nuot-=Self-loeking 10=28= . o i tivr g v g s A
T 19550 Starter Assembly - Bogine ... v ssvivivssnnensnnes 1
8 101989 Screw - RAhd mach 10-24 x 1/2in. Ig o.ovvvvnnnvnnn. 1
g=— 101191 Nut - Self locking 10-24 . o, i vadinivosano Ph o usaies 1
{}g, > 19551 Cover -« StaPler . v vt s i e s 1
1T 101795 sSnap Ring = Drum retaining . =) 0l oo o e 1
12 24488 Washer - Starter keyed . i e it i vivisiessesasa 1
10421 Starter Rope, Handle and Anchor Assembly........... 1
19422 Starter Rope and Handle Assembly .............. 1
13 18840A Plug - Starter handle ... o0 iceiiiieaies 1
14 36395 Anchor - Starter rope handle ............... 1
15 101871 Washer = PlampENe: 4 - 0 . .o ments 1
16 18849B Handle - Starter TOPE s vvvevnvncnnssnciiuons 1
17 .1911ﬂ . e = R o e s 1
18 19401 . Anchor - Starter ropedrum ..........c000ununnn 1
ﬁﬂ;.; 181424 < SENEE A IOWING i e e e e e e e 1
20~ '1% BERIE = N e T CIUICR L e e R 1
21 Washer = SEIPEeT o o e i e e e 1
22 19545 Housing Assembly - Starter .......c..iviviriennenna 1
23 19547 Cink R AEE e 1 SRS R e AR S SN e 1
24 19548 Bushing - Starter housing ........cv.ii it eanns 1
25 101611 e e b el o M s S . 1
26 19538 DromiASgembly = SIarter . i . e T e e 1
27 19180 Gasket = SIATIEY 10 BPAT CABE . .viviwiivihiieviiasims i 1
28 19114 Ring - Clutch disc retaining .080 in. thick ... ............. As Reqg
19114A Ring - Clutch disc retaining .041 in. thick ................ As Reqg
19114B Ring - Clutch disc retaining .051 in. thick ................ As Reagq.
19114C Ring - Clutch disc retaining .063 in. thick .....ccvvv v As Req.
19114D Ring - Clutch disc retaining .090 in. thick ................ As Regq.
. 19114E Ring - Clutch disc retaining .100 in. thick .......c........ As Req.
19114F Ring - Clutch disc retaining .112 in. thick ................ As Req.
19114G Ring - Clutch disc retaining .124 in. thick ................ As Req.
- 19114H Ring - Clutch disc retaining .071 in. thick ........ ... .00, As Req.
29 28113 B eI C OG-, o A T i e 1
30 - 101179 Dt e Hex JaT T A 20 0 o i i i e v e 1
31 101093 WadRey - Plajn Tl i baen i e ik
32 19074 BoigEsRasambly s Cluteh Douts Uil Sl i B 1.
33 19755 Saring - SErter pawk s e e e AT s 1
34 19072A I WES B U ey o 1 e et o RN S ey Bl 2
35 kﬁm B Clutch pavbhe i e s o e e B s 2
36 19046 3% P i e o R el T R R R, L e 2
37 28107 Shim = Pivol pin ey e e O s N Re
38 19124A SPErEERSEIICh BHOD -, 3 L i e i e 4
39 19068 SHoe O CR L L i s oo o S s e R 4
40 19075A spider Asbembiy:s= Clutch o Lo oo oo e o 1
41 102692 Lockwasher - No. 10 external ......vecuvionnennsnns 4
42 28072 Clutt:h Drum and Pinion Assembly (includes hearlng} ...... 1
43 19071 S Bea P Ing s BHNION GeaAL i\ it e e R e e 1
44 11}[}199 KE}? Clateh ia orankshaft sl o b agliaml i e 1



OREGON ® cHAINS

25

16

15

13

20

Figure 7. Adjusting Lockplate, Blade and Chains

McCULLOCH CHAINS

4

il




FIGURE 7. ADJUSTING LOCKPLATE, BLADE AND CHAINS

Index Part Units

No. Number Nomenclature Per Assy

1 100682 7 ) ¢ B A L I I R R R e e e S 2

2 100440 Washer = - Plain S 0AN. 0. cs . vecanaon seveeaimiaeas ian s 2

3.7 19682 Lockplate Aspeinbly™ AGIUBHDE . ..o vvcvinsoenmnssnansyas 1

4 100010 ; | o | b o L et S e e B A T e g e A ST 1

5 102022 . [ Rl G T e T e e e T 1

6 24260 v Sy I UTTE e N 1Y T SN U L SN B R 0 LB g S L 1

T 102193 : BCrewW = AdINBUINETL oot v e s s ek s R iy = 1

8 100007 : Washer ~ Plainr B0 0 o wess v oo s saiseimnte s nishale shers 1

9 19708 : NBE = AQJUSEIN /.« tonnns vesvsssass b b e EREE LY o3 1

10 19681 5T s 1L S e n e e AR M e SR SR - i o 1

11 19798 Sabre Blade - 14 in. (use 44 in. chain) .....ecvccvevenccsnes 1
19313 —>Saw Blade - Heavy solid 18 in. (use 52 in. chain) ........... 1
19284 Saw Blade - Heavy 24 in. (use 64 in. chain) ................ 1
19306 Saw Blade - Heavy 30 in. (use 76in.chain) .......coveur..n 1
19783 Sabre Blade - 36 in. (use 88 in. chain) .........c.0iiiunn 1
28097 Sabre Blade - 42 in. (use 100 in. chain) ......c.vvuvinvnnns 1

McCULLOCH CHAINS

12 -—- Typical McCulloch Chain Assembly

13 --= Master Pin

14 --- Shoulder Rivet

15 -—- Master Connecting Link

16 - Connecting Link

17 = Master Link, Cutter LH

18 ——— Cutter Tooth, LH

19 - Cutter Tooth, RH

20 - Spacer Link

i | - Depth Gage

OREGON CHAINS

22 -—- Typical OREGON ®-Chain Assembly

23 -—— Master Pin

24 -—— Rivet

25 - Master Link

26 -—- Tie Strap |

27 -— Master Link, Cutter LH |

28 - Cutter Tooth, LH :

29 - Cutter Tooth, RH , “"”*‘.f

30 Py

- Drive Link



FIGURE 8. CARBURETOR DIAPHRAGM CHAMBER

Index

Part

Number

RO 00 =1 @ I G DD e

ok ok
-

B DS DI DD B B D bk ek b ok ok ok ket
NN o L0 DI s O DO =T U 3D

102101
100002
101191
19239
101075
100296
19183
19697
19662B
19605
28558
28539
28538
19782A
19899
101965
19615
1961
100302
19670
19673
19630B
28602
101207
101838

Packing

wéb’é?

Screw - Hex hd mach 10-24 x7/8 in. 1g
Washer - Plain No. 10
Nut - Hex 10-24
Screw - Special 10-32
Nut - Hex 10-32
Washer - No. 6
Spring - Carburetor support
Gasket - Orifice plate
Carburetor Diaphragm Chamber Assembly

Bail Assembly

Bowl Assembly - Sediment

Gasket - Fuel filter bowl
Screen Assembly - Fuel
Needle Valve Assembly - Fuel shut-off
- Fuel Shut-off Needle Valve
Screw - Fil hd 10-24 x 7/8 in. 1g (Sems)
Cover - Carburetor
Diaphragm Assembly - Carburetor
Lever - Diaphragm
Ball
Body Assembly - Check valve
Washer - Body
Body Assembly - Carburetor
Plug Assembly - Body

Screw - Rd hd 6-32 x1/4 in. 1g

Gasket

Nomenclature

iiiiiiiiiiiiiiiiii
..................................
iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii
llllllllllllllllllllllllllllllllll
iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii

lllllllllllllllllllllllllllllllllllllll
.............................
..................................
llllllllllllllll
lllllllllllllllllllllllllllllllllllll
iiiiiiiiiiiiiiiiiiiiiiiii
............................

lllllllllllllllllllllllllll
lllllllllllllll
llllllllllllllllll
iiiiiiiiiiiiiii
iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii
-------------------
llllllllllllllllllllllllllllllll
llllllllllllllllllllllllllllllllllllllllllllll
llllllllllllllllllllllll
iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii

iiiiiiiiiiiiiiiiiiiiiiii
lllllllllllllllllllllllll

...............

e el I U R O i Y S T e T e T e el e e B

iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii



TOOLS AND ACCESSORIES FURNISHED WITH EACH SAW

Part Number Nomenclature
19342 Gear Oil - SAE 140 (1 pint)
19752 Spike
18413A Feeler Gage - Spark plug gap
14168A Wrench - Spark plug
19882 Wrench and Screwdriver Combination
*101453 File - 1/4 inch round
*102448 File - 9/32 inch round
*101261 File - 5/16 inch round
*102327 File - 8 inch flat
19114D Ring - Clutch disc retaining
19114F Ring - Clutch disc retaining
Instruction Manual - Model 47 Chain Saw

19998C

Spare Chain Parts

*Denotes one of files furnished depending on type chain used.

ACCESSORIES
Part Number Nomenclature
19400 Outbogrd Handle Assembly
19471B Bow Saw Assembly .
28258A Plunge Cut Bow Assembly S
101259 Hand Grinder ~ Chain 1/10 hp 110 volt ac
101308 Stone - Grinding (5/16 inch diameter)
102094 Chain Grinding Fixture .
18495B Yellow Enamel - Air dry (1 quart)
102449 McCulloch Yellow Paint (12 oz Spray Bomb Type)
102057 y McCulloch Oil (1 quart)
102664 MecCulloch Oil (12 oz can)

41608 (Oregon #530)
41610 (Oregon #538)
41623 (Oregon #537)
e

File Holder - 1/4 inch file (OREGON® Chain)
File Holder - 5/16 inch file
File Holder - 9/32 inch file

Gaugit (OREGON Chain)

*Gaugits are available in the following sizes:

Gaugit

020 and .030 inch
.025 and .035 inch
.040 and .050 inch
.045 and .055 inch
.060 and ,065 inch

MecCulloch Part No. Oregon Part No.
41603 517
41604 518
41605 519
41606 520
41607 521



.13

Figure 9. Plunge Bow Saw Assembly




FIGURE 9. PLUNGE BOW SAW ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
2825H8A Plunge Bow Saw ASSEMDblY ...ccovvrenvosnssssccancsans 1
1 101143 R | 5 B b i e IR S e 5
2 100004 Washer== PRI T4 oo cxn vnhn o mrms b e BT e T 4
3 101982 Bolt. -~ Hex hd-1/4-20°% 1.00 wuisisissivivsors sevsss 4
4 28332 Track - Hard face ............................... 1
5 28333 L T T N T s P e P O e 1
6 101796 Groove Pin - .09 dia. x .50 Type L ctiivniesei ven e 1
7 19708 Dl W TE e R el e e e s 1 1
3 102022 Nut = Castle 5/18=34 o ciiii v rnsinsnsinisesiss 1
9 100007 Washer = PIEIn Gisiscvimaniossesasssseseseieseess 1
10 24260 L R e R T e e e o e er et oy o i =l ol 1
11 102193 Serew = AdUStINE - o sl Vi Vi s e e e 1
19502 Auxiliary Handle Assembly ....cco0cciccascsinasana 1
12 19476 Anxibary Bandle o s st s e e ah 1
13 18207A Giapi= Hemdle: o v iniTiiana s dava va e daiianess 1
BOW SAW KIT
14 101143 Ty gy e 0 S DR N e e e S 2
15 28259 R b e G e e g g R N TRy e e S e 2
16 102130 Bolt - Hex hd 1/4 2{} + i 251 ) R R R S 2
17 28256 STl e I S e s R L L e 2
18 28257 Plate = AdMBHNE i isisiesniss ii s iom e 1



Figure 10. Bow Saw Assembly




FIGURE 10. BOW SAW ASSEMBLY

Index Part : Units
No. Number Nomenclature Per Assy
194718 Bow:Baw AsSsembDIY v s inie se v v esin waets e 1
1 101966 . Screw - Rd hd mach 10- 24 el L I o R e T
2 19456 A e e L e e e 1
3 194432 . Spacer —Chain Uile e civava s s i vkinses 1
B 19441 . Baras —=C Bain BT e s s n s e s T = b 1
5 19536 : Gpitde = T hai InutoT) i i s vl s e ey 1
6 19458 : GBI s s Sl A S R R 1
T 19459 . el i e i e a s A e e A 1
8 100682 . Nut~-Hex5/16-24 {self locking) .....cccuvsensseana 2
9 100007 . VWasher = PHIRhII6  rs i s s 2
10 101984 . Screw - Hex hd cap 5/16-24 x1-1/2in. lg......... 2
11 19959 . CHItel Bar . o i e e Bl v e s e 1
12 101143 . Nut - Hex 1/4-20 (self 10€KINE) «vvuvrunenvaerennns 1
13 100004 : Washer =—Plam LAl o i, v rns seataiivi 1
14 100881 . Screw -Hexhdcap1/4-20x1-1/4in.1g.......... 1
15 101971 . Screw-Hexhdeapl1/4-20x1in. 18, c0vueuuincns 3
19488 : Handle- Assembly . . oiii s sindii s carmas sias ; 1
16 19470 3 : e - s e e e T et et Sl 1
3 18207A ; : 57§ oS = T 1 - e R L e s et S 1
19502 . Auxiliary Handle AsSetibIy. . covus sanion s ns vus 1
18 19476 3 = S ARG L o R hiE | B ST R e ) 3
19 18207A : ; GripesHandle @ o e e e e e s 1
20 101334 . Nut - Hex 3/8-16 (self 10CKINE) e v cvourenssnansnons 1
21 19461 : Bulleyr-Assembly o s i st e i in e s . 1
22 101972 . Wing Mt = T/16=18 .. ol e 1
23 19468 e = SHeeN L e e e v A 1
24 19467A . Spindle - Chain tension SCTeW .....cevvevvesssss : 1
25 101777 s 1 L 1 e e e e R S e 1
26 19464 : Slop=—Chain tEnSion SereW il i saanhm st 1
27 19465 r AT R e e 1
28 19469 o . oCreW ASSeIDLY | e ievecssnsiessnis sty e e 1
29 194558 . Body =~ BoW-28W v isihisritsrai e sn s 1
30 100682 . Nut - Hex 5/16-24 (self locking) ......isvsssmsnass 2
31 100007 o oWasher =~ Plain bile . - L 1
32 19663 o WNASher:= CUD G e s sm it v s s S R e s 1
33 101191 . «— it = Hex 10-24 {sell-locling)  © e i vressas o T
34 101189 . Berew ~Rd, hd. 10-24 x 1.50in. 1g ...ccervnennneis 7
35 19700 : Spacer - Bow sawtocrank case....oeeees. Ry 1



